
Basic Sanitary Wastewater 
Treatment

Nick Cooper – AECOM USA 

Robert Garner AECOM UAERobert Garner – AECOM UAE

4 February 2013Basic Sanitary Wastewater Treatment
Water Arabia 2013



Nick Cooper nick.cooper@aecom.com

Vice President, Wastewater Technical Practice Leader

Project Manager – Wastewater Treatment, Biosolids,        
Water ReuseWater Reuse

35 years - Treatment Plant Planning and Design

Experience – USA, Canada, Middle East, UK, 
Southeast Asia, South America

Middle East Experience: 1998 - Presentdd e ast pe e ce 998 ese t

Contributing Author:

Metcalf & Eddy - Water ReuseMetcalf & Eddy Water Reuse

MOP 32 – Energy Conservation

Basic Sanitary Wastewater Treatment
Water Arabia 2013
[...]
Sea



Surface Water Discharge



Treated Sewage Effluent (TSE)

• Irrigation
• Fire protection

I d t i l W t• Industrial Water
• District Cooling
• Groundwater Recharge

31Basic Sanitary Wastewater Engineering
Water Arabia 2013



Kranji – SINGAPORE
Water reclamation for sustainable water supply

www.pub.gov.sg/NEWater

1. Rainwater

2.Raw water 
Import

Reservoir

Waterworksp Waterworks

3. NEWater Population
Industries

Commercial

Water
Reclamation

Plants

NEWater
Factories

Desalted Water4. Seawater



First US Cities to recycle water 
for potable usefor potable use.

Brownwood
Big Spring

Brownwood



Types of Treatment yp

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Types of Treatment

• Physical Treatment (Screening, settling, non-biological filters)
- Removes debris, floatable material, coarse solids, fine solidsRemoves debris, floatable material, coarse solids, fine solids 

• Chemical Treatment (Disinfection, polymer, etc.)
- Combines with soluble contaminantsCombines with soluble contaminants
- Coagulation of solids for separation
- Disinfection

W t lit dj t t H b ff i- Water quality adjustment – pH, buffering

• Biological Treatment (Biological Filter, activated sludge, SBR, MBR)
- Removes or converts biodegradable organics
- Converts Ammonia and nitrogen compounds
- Removes soluble Phosphates

Basic Sanitary Wastewater Treatment
Water Arabia 2013

35



Process Flow Diagram – Trickling Filter

Grit/Grease Secondary Chlorine Primary Screening Trickling Filter
Removal

Grease

y
Clarifier Contact

y
Settling

g

Screenings

Trickling Filter

Grit
R i l ti

Influent 
Pumping

Primary 
Sludge

Secondary 
Sludge

Recirculation
Pumping

Basic Sanitary Wastewater Treatment
Water Arabia 2013

36



Process Flow Diagram – Activated Sludge
ith T ti T t twith Tertiary Treatment

FiltrationSecondary 
Settling

DisinfectionPrimary 
Settling

Biological 
Treatment

Screening Grit/Grease 
Removal SettlingSettling Treatment

Screenings

Removal

Grease

Grit

Influent 
Pumping

Primary Sludge
Return Activated Sludge

Secondary Sludge

Basic Sanitary Wastewater Treatment
Water Arabia 2013

37



Process Flow Diagram – Membrane Bioreactor and UV

Grit/Grease UltravioletA ti T kScreening MembraneGrit/Grease 
Removal

Grease

Ultraviolet 
Disinfection

Aeration TankScreening

Screenings

Membrane 
Bioreactor

G it

TSE

Grit

Influent 
Pumping

Return Sludge

Basic Sanitary Wastewater Treatment
Water Arabia 2013

38



Treatment Selection

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Treatment Selection

Population projections

L ti f t t t l tLocation of treatment plants

Disposal/reuse options

Value of land

Siting configurations (topography)

Basic Sanitary Wastewater Treatment
Water Arabia 2013

40



Population Projections

Highest Rate of 
Expansion of Growth

?

Lowest Rate of 
Expansion of Growth

2002 Master 2012 Master2002 Master 
Plan Data

2012 Master 
Plan Data

2002 2012 2022 20322002 2012 2022 2032



42Basic Sanitary Wastewater Treatment
Water Arabia 2013



Service Area Conditions and Expansion

Water Network Existing

Water Network Future

Sewer Network Existing

Sewer Network Future

Sewer Network Existing

TSE Network Existing

TSE Network Future



Treatment Process Considerations

There are an infinite number of configurations in wastewater treatment

Treatment Process Decisions can be affected by:

• Site Configuration and Geology

• Initial and Future Capacity

• Effluent Standards

• Automation Required

• Flexibility of Treatment

• Proximity to Development



Mass Balance

45



Hydraulic Profile

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Preliminary Treatmenty

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Influent Pumping/Flow Measurement
fFiltrationSecondary 

Settling
DisinfectionPrimary 

Settling
Biological 
Treatment

Grit/Grease 
Removal

Screening

Screenings Greaseg

Influent 
Pumping

Grit

Primary Sludge

Secondary Sludge

Influent Pumping sets the hydraulic profile for the treatment plant.  It can 
provide dampened delivery of wastewater with large wetwell design and 
VFDs Influent pumping stations often take plant recycles

p g

VFDs. Influent pumping stations often take plant recycles.

Coarse screening ahead of pumps can remove large solids before 
pumping.  Alternatively, grinder systems are designed to allow pumps to 
deliver solids to the plant headworks. Flow measurement may be 
provided with flumes upstream of the wetwell, or pump discharge meters.

48Basic Sanitary Wastewater Treatment
Water Arabia 2013



Influent Pumping

• Required in many plants, where 
plant hydraulics not available 

t llnaturally
• Submersible or wet well/dry well
• Coarse screening frequently used
• Constant speed or ariable speed• Constant speed or variable speed 

pumps
• Odors and odor control
• Health and safetyHealth and safety

Basic Sanitary Wastewater Treatment
Water Arabia 2013

49



Pump Station Scale

Small – Less than 100 l/s Wet Well - Submersible

Medium – 100 to 300 l/s Dry Well / Wet Well

Large – Greater than 300 l/sec Dry Well

50Basic Sanitary Wastewater Treatment
Water Arabia 2013



Wet Wells

51Basic Sanitary Wastewater Treatment
Water Arabia 2013



Dry Well Installations

52Basic Sanitary Wastewater Treatment
Water Arabia 2013



Large Scale

53Basic Sanitary Wastewater Treatment
Water Arabia 2013



Influent Monitoring

• On pumped flow or in inlet works 
channel 

• Flow monitoring with magnetic flow 
meter or Parshall flume

• Quality monitoring by influent 
sampling – Temperature, pH, TSS, 
BOD, Ammonia-N, alkalinityy

Basic Sanitary Wastewater Treatment
Water Arabia 2013

54



Surge Management / Control

Transient Effect Caused by:

• Power Failures

• Value Closures

• Pump Starts / Stops

55Basic Sanitary Wastewater Treatment
Water Arabia 2013



What can go wrong

56Basic Sanitary Wastewater Treatment
Water Arabia 2013



Preliminary Treatment
fFiltrationSecondary 

Settling
DisinfectionPrimary 

Settling
Biological 
Treatment

Grit/Grease 
Removal

Screening

Screenings Greaseg

Influent 
Pumping

Grit

Primary Sludge

Secondary Sludge

Preliminary treatment is required to remove inert materials that can be 
screened or settled from the raw sewage to prevent damage to 
equipment and clogging of pipes and tanks (plastics paper inert

p g

equipment, and clogging of pipes and tanks (plastics, paper, inert 
floatables, etc.).

Preliminary Treatment includes pre-screening ahead of pumps, fine 
screens, grit removal and floatable grease removal.

57Basic Sanitary Wastewater Treatment
Water Arabia 2013



Influent Screening
S b k• Screen or bar rack

- A device with openings, generally of uniform size, that is used to retain solids 
- Screening element may consist of parallel bars, wire mesh, or perforated plate
- Usually mechanically cleaned with automatic screenings removaly y g

• Classification of screens
- Bar Racks: Screens with large openings to capture large debris which cannot be pumped 
- Fine screens: Common in all treatment plants to remove debris as small as cigarettes
- Ultrafine screens:  Used ahead of membrane treatment systems for capture of small solids that 

can accumulate in a membrane system 

Item Location Opening Sizep g
mm

Coarse Bar Racks/Trash Ahead of  Influent Pumps 24 – 72
Racks
Fine Screens Headworks - Typical 6 - 12

Ultra Fine Screens Ahead of Membrane Systems 1 - 3y

Basic Sanitary Wastewater Treatment
Water Arabia 2013

58



Coarse Screens (Bar Racks)

• Clear openings ranging from 6 to 
150 mm 

• Manually or mechanically, front 
(upstream) or back (downstream) 
cleaned

• Manually cleaned screens areManually cleaned screens are 
usually used for small WWTPs or 
as standby/overflow in larger 
WWTPs

• V l f i d i• Volume of screenings removed is   
6 – 50  l/1,000 m3

• Might not be needed if provided at 
the pump stations upstream from 

D i P t
p p p

the WWTP Design Parameters

Clear opening 25 to 44 mm

Approach Velocity 0.3 to 0.6 m/sec

Width f th b 5 t 15Width of the bar 5 to 15 mm

Basic Sanitary Wastewater Treatment
Water Arabia 2013

59



Fine Screens

• Clear openings less than 6 mm
• Openings as small as 1 mmp g
• Mechanically cleaned
• Usually following coarse screening
• Could remove up to 50% of TSS and BODp
• Washing is critical for the operation

Basic Sanitary Wastewater Treatment
Water Arabia 2013

60



Band Screens:  2 - 4 mm

• Flow goes in thru center and 
passes thru perforations on side 
screens

• Screenings are carried by lifting 
trays and are discharged via 
gravity/spray into a flume above g y p y
deck level

• PE links form chains on either side 
to drive screen

• S i d t d i• Screenings are dewatered in a 
screw compactor before 
discharging

Basic Sanitary Wastewater Treatment
Water Arabia 2013

61



Drum Screens:  6 - 9 mm

• The screening medium is mounted 
on a cylinder (drum) that  rotates in 

fl h la flow channel
• Flow goes in thru both sides and 

passes thru perforations in the 
screen panels out of the drump

• Screenings are carried by elevating 
plates and are discharged via 
gravity/spray water into a flume 
Inside the drumInside the drum

• External Bypass channel required 
(no integral bypass)

• Screenings discharge into a g g
common wet well and are pumped 
(or flow by gravity) to a liquid-
solids separator unit, where they 
are dewatered before discharging g g
into a screenings skip

Basic Sanitary Wastewater Treatment
Water Arabia 2013

62



Alternative Drum Screen

63Basic Sanitary Wastewater Treatment
Water Arabia 2013



Screening – Design Considerations

• Size (clear openings)
• Approach velocitypp y
• Straight approach
• Designed based on peak flow
• Headloss
• Head space required
• Screenings handling (raking), processing and disposal
• Duty and standby units
• Odour control
• Washing
• Control (Differential headloss and timer)

Basic Sanitary Wastewater Treatment
Water Arabia 2013

64



Grit Removal

• Grit Removal is done by gravity 
settling or by centrifugal separation 

f lidof solids
• Located after bar screens and 

before primary sedimentation
• Types of Grit RemovalTypes of Grit Removal

- Aerated grit chamber
- Horizontal settling
- Vortex grit chamber

• Average grit removed is
4 - 40 l/1,000 m3

Basic Sanitary Wastewater Treatment
Water Arabia 2013

65



Aerated Grit Chambers

• Air is introduced along one side of 
a rectangular tank to create a spiral 
fl tt

• Grit is removed through  grab 
buckets 

flow pattern
• Heavier grit particles settle to the 

bottom
• Lighter particles pass through the

travelling on monorails, screw 
conveyor, 
grit pumps or airlift

• Co ers ma be req ired if releaseLighter particles pass through the 
tank

• Organics create odors and attract 
insects

• Covers maybe required  if release 
of VOCs is a concern

• The velocity of roll governs the size 
of particles removed

• Normally designed to remove 0.21 
mm diameter (65 mesh) or largermm diameter (65 mesh) or larger 
with 2-5 minute detention time at 
the peak hourly flow

Basic Sanitary Wastewater Treatment
Water Arabia 2013

66



Aerated Grit Chamber 
Design ParametersDesign Parameters

Parameters Range Typical

D t ti Ti (Mi ) t M Fl 2 5 3Detention Time (Mins.) at Max. Flow 2 - 5 3

Depth (m) 2 - 5 -

Length (m) 7 - 20 -Length (m) 7 20

Width (m) 2.5 - 7 -

Width - Depth Ratio 1:1 - 5:1 1.5 : 1

Length - Width Ratio 3:1 - 5:1 4:1

Air Supply (m3/hr./m of length) 10 – 25 -

Grit Quantities (l/1000 m3) 3.7 - 56 30

67Basic Sanitary Wastewater Treatment
Water Arabia 2013



Vortex Grit Collectors

• Flow enters/exits chamber 
tangentially

• Vortex induced naturally thru 
tangential flow and by mechanical 
paddle at bottom of chamber, grit 
migrates to center of chamber and g
is stored in grit hopper

• Collector drive is on top of unit
• Grit removed from grit hopper by 

i t l tpumping to a cyclone separator 
and grit classifier

• Internal use water for grit washing
• Grit pumps can be in basement orGrit pumps can be in basement or 

top-mounted  
• Detention time ~ 30 sec range
• Typically 1- 7 m in diameter and y y

2.5 – 5 m in depth

Basic Sanitary Wastewater Treatment
Water Arabia 2013

68



Vortex Design Parameters

Parameters Range Typical
Detention Time (s) 30Detention Time (s) - 30

Diameter (ft) 4 - 24 -
Height (ft) 9 - 16 -

Removal Rates (%)
50 mesh (0.3 mm) 95+
70 mesh (0.24 mm) 85+

100 mesh (0.15 mm) 65+ 
-

69Basic Sanitary Wastewater Treatment
Water Arabia 2013



Grit Removal Design Considerations

• Detention time - based on peak flow
• Size of particle removedp
• Headloss
• Grit handling (collection), dewatering and disposal
• Duty and standby units
• Oil and grease removal
• Odor control

Basic Sanitary Wastewater Treatment
Water Arabia 2013

70



Headworks Designs

71Basic Sanitary Wastewater Treatment
Water Arabia 2013



Primary Treatmenty

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Primary Clarification
fFiltrationSecondary 

Settling
DisinfectionPrimary 

Settling
Biological 
Treatment

Grit/Grease 
Removal

Screening

Screenings Greaseg

Influent 
Pumping

Grit

Primary Sludge

Secondary Sludge

Primary Treatment is the physical separation of settleable solids in 
rectangular settling tanks or circular clarifiers with detention time of 2

p g

rectangular settling tanks or circular clarifiers, with detention time of 2 
hours or more. Settled solids are removed mechanical sludge collectors, 
and sludge is further treated.   Floating solids are skimmed from the 
surface. 

Basic Sanitary Wastewater Treatment
Water Arabia 2013

73



Primary Treatment
• Up to 70% removal of TSS and up to 50% removal of BODUp to 70% removal of TSS and up to 50% removal of BOD
• Reduce power cost associated with secondary treatment
• Could be supplemented with chemical addition for enhanced 

sedimentation and/or P removalsedimentation and/or P removal
• Mechanically cleaned sedimentation tanks of standardized circular or 

rectangular design.  
• Multiple tanks should be provided so that the process may remain in

Item Hydraulic 
Retention,

TSS Removal
%

BOD removal
%

Multiple tanks should be provided so that the process may remain in 
operation while one tank is out of service for maintenance

Retention, 
Hours

% %

Circular Clarifiers 2 - 3 40 – 60 20 – 30

Rectangular Clarifiers 2 3 40 60 20 30Rectangular Clarifiers 2 – 3 40 – 60 20 – 30

Lamella Clarifiers 1.5 – 2 40 – 70 25 – 40

Chemically Enhanced 1.5 - 2 50 - 75 30 – 50

74

C e ca y a ced
Primary Treatment (CEPT)

5 50 5 30 50

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Rectangular Tanks

• Horizontal flow 
• Depth: 4 m; Width: 5 – 10 m;p

Length: 25 – 40 m
• Chain-and-flight solids collectors or 

traveling-bridge-type collectors

Basic Sanitary Wastewater Treatment
Water Arabia 2013

75



Circular Tanks

• Flow pattern is radial and 
wastewater is introduced in the 
center of the tankcenter of the tank

• Require larger foot print
• Depth: 4 m; Diameter: 12 - 45 m

Basic Sanitary Wastewater Treatment
Water Arabia 2013

76



Lamella Clarifier/Plate Settlers

• A lamella clarifier features a rack of 
inclined metal plates, which cause 
flocculated material to precipitate fromflocculated material to precipitate from 
water that flows across the plates.

• Smaller footprint than conventional 
clarification equipment for the same 
solids removal capacitysolids removal capacity

• The compact design essentially 
eliminates any hydraulic disturbances 
caused by wind or temperature 
changes. Balanced flow distributionchanges. Balanced flow distribution 
ensures equal flow to each plate and 
across the plate surface area, 
preventing short-circuiting. Units and 
plate packs arrive at the job site factory 

bl d hi h d i t ll tiassembled which reduces installation 
time and lowers installed costs. Minimal 
moving parts means low maintenance 
costs.

77Basic Sanitary Wastewater Treatment
Water Arabia 2013



Primary Settling Design Considerations

• Surface overflow rate (m3/m2/d) - based on peak flow
Typically 80 – 120 m3/m2/d

• Baffling to reduce short circuiting
• Grit handling (collection), dewatering and disposal
• Duty and standby units
• Odor
• Pumping  of primary sludge (3 -5 % solids)
• Scum removal
• Detention times ranging between 2 to 5 hours use a settleometer to check 

how long solids can be in the clarifier without floating 

Basic Sanitary Wastewater Treatment
Water Arabia 2013

78



Biological Treatment Processesg

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Biological Treatment
fFiltrationSecondary 

Settling
DisinfectionPrimary 

Settling
Biological 
Treatment

(Suspended 
Growth)

Grit/Grease 
Removal

Screening

Screenings Greaseg

Influent 
Pumping

Grit

Primary Sludge

Secondary Sludge
p g

Basic Sanitary Wastewater Treatment
Water Arabia 2013

80



Biological Treatment Processes

• Removes or converts 
biodegradable organics

Activated Sludge Processes
• Extended aeration• Converts Ammonia and 

Nitrogen compounds
• Removes soluble Phosphates

Extended aeration
• Oxidation ditch
• Step Feed
• SBR’s
Fixed Film Processes
• Percolating filters
• Biological Aerated Filters (BAF’s)Biological Aerated Filters (BAF s)
• Submerged Aerated Filters (SAF’s)
• Rotating Biological Contactors

Basic Sanitary Wastewater Treatment
Water Arabia 2013

81



Activated Sludge Processesg

Basic Sanitary Wastewater Treatment
Water Arabia 2013



Activated Sludge Processes

• Activated sludge microbes (biomass) 
• Oxygen rich environment
• Organic material in wastewater used Oxygeng

as food source
• Generating growth of biomass and 

clean water
• Suspended growth process

Oxygen

• Suspended growth process
• Biomass in free suspension to ensure 

adequate contact with wastewater
• Correct microbes settle well

Activated 
Sludge 
Microbe

• Settlement process allows treated 
effluent to be drawn off and biomass 
to settle

• Biomass kept alive by recycling a

c obe

Sewage
• Biomass kept alive by recycling a 

portion of settled biomass to 
activated sludge tank as growth 
medium to generate more biomass

• Excess bacteria removed as sludge• Excess bacteria removed as sludge

Basic Sanitary Wastewater Treatment
Water Arabia 2013

83



Activated Sludge Processes

• Many variations of activated sludge to treat municipal wastewaters
• Typically follows primary sedimentation in order to reduce the solids and yp y p y

organic (BOD and COD) loading
• Process includes an aeration stage followed by a settlement tank

Influent MLSS Effluent

Aeration Tank Settling Tank

Air

Surplus 
sludge

Recycled sludge
MLSS = Mixed Liquor Suspended Solids gMLSS  Mixed Liquor Suspended Solids

Basic Sanitary Wastewater Treatment
Water Arabia 2013

84



Activated Sludge Processes

• Biomass is freely suspended in wastewater and feeds on the organic matter 
in the presence of oxygen

• Important operating and design parameters are HRT, MLSS, SRT, F/M, DO, 
SVI

• Sludge is produced as BOD is removed and needs to be removed to maintain 
optimum treatment conditionsoptimum treatment conditions

• The dissolved oxygen required for the process can be provided by 
mechanical agitation or diffused air

• Varying degrees of treatment can be achieved:y g g
- Carbonaceous : BOD removal
- Nitrification : Ammonia Removal
- Denitrification : Nitrogen Removal

• There are many variants of the AS process which can be designed to achieve 
the required degree of treatment

• The sequencing batch reactor eliminates the requirement for primary and 
secondary settlement All processes in one tanksecondary settlement. All processes in one tank.

Basic Sanitary Wastewater Treatment
Water Arabia 2013

85



Activated Sludge Processes

Step Feed
• Modification of conventional plug flow process. The feed is introduced at a p g p

number of places in the aeration tank. The concept is to even out F/M and 
reduce oxygen demand

E tended AerationExtended Aeration
• HRT and sludge age much higher than conventional process, encouraging 

greater degradation of the MLSS. Less sludge for disposal and BOD removals 
of 98%

Oxidation Ditch
• Best known extended aeration system. Mixed liquor circulates in a 

continuous channel or ‘race track’ aerated by a horizontal rotor which 
maintains velocity to prevent settlement

Basic Sanitary Wastewater Treatment
Water Arabia 2013

86



Typical Design Parameters 

Process SRT, d F/M 
kgBOD/kg 

Volumetric 
Loading

MLSS mg/L RAS % of 
influentg g

MLVSS-d
g

kgBOD/m3-d
Conventional 3 -15 0.2-0.6 0.3-1.6 1500-4000 25 - 100

Conventional plug 3 15 0 2 0 4 0 3 0 7 1000 3000 25 75Conventional plug 
flow

3 – 15 0.2 – 0.4 0.3 – 0.7 1000 – 3000 25 - 75

Step feed 3 – 15 0.2 – 0.4 0.7 – 1.0 1500 – 4000 25 - 75

Extended aeration 20 – 40 0.04 – 0.1 0.1 – 0.3 2000 – 5000 50 - 150

Oxidation ditch 15 – 30 0.04 – 0.1 0.1 – 0.3 3000 – 5000 75 - 150

Basic Sanitary Wastewater Treatment
Water Arabia 2013

87



Activated Sludge Processes

Aeration Techniques

• Surface Aerators
- Vertical shaft or Horizontal shaft
- Throw activated sludge into atmosphere 

as fine droplets, the contact with the air 
allows the mass transfer of oxygen into 
the liquid phase

• Diffused AirDiffused Air
- Compressed air is fed in to the bottom of 

the tank through fine pore diffusers. 
- The mass transfer of oxygen into the liquid 

phase is via bubbles traveling up through 
the tank

Basic Sanitary Wastewater Treatment
Water Arabia 2013

88



Carbonaceous Organics Treatment

BOD + bacteria + O2                Solids + CO2 + H2O + Energy

Settled Sewage

Aerobic
Q Final FST

RAS

Aerobic     
Effluent

FST

0.8Q
RAS

Single Reactor Relati el Small Vol me
BOD 20mg/L, COD 60mg/L, SS 30 mg/L
No reduction of Amm. N, TN, TP

Single Reactor, Relatively Small Volume

Basic Sanitary Wastewater Treatment
Water Arabia 2013

89



Biological Processes - Nitrification

Oxygen
(O2)

Oxygen
(O2)

Ammonia 
Oxidizers

(O2) (O2)

Nitrite 
Oxidizers

Ammonia
(NH3/ NH4 

+)
Nitrite
(NO2

- )

(Nitrosomonas) Nitrate
(NO3

- )
(Nitrobacter)

Autotrophic Autotrophic
• Grow Faster than AmmoniaGrow Faster than Ammonia 

Oxidizers
• Die Out Faster
• More Sensitive to InhibitionAlkalinity

(HCO3
-) (H+)

Alk li it(HCO3 ) Alkalinity 
Destruction

Basic Sanitary Wastewater Treatment
Water Arabia 2013

90



Nitrification
Amm. N (NH3) +  Autotrophs + O2                Nitrite + O2         Nitrate (NO3)

Settled Sewage

FSTAerobicQ Final FSTAerobicQ

RAS

Effluent

Single Reactor Larger Vol me

1.0 Q
RAS

BOD 15mg/L, COD 50mg/L, SS 30mg/L, Amm.N 1mg/L
Some TN,  No TP reduction

Single Reactor, Larger Volume

Basic Sanitary Wastewater Treatment
Water Arabia 2013

91



Biological Processes - Denitrification

NitrogenCarbon g
Gas
(N2)

Dioxide
(CO2)

Organic Carbon Substrate

40% 60%

Nitrate Nitrite

Denitrifying Heterotrophs
20-80% of Heterotrophic Bacteria

(NO3
- )

Nitrite
(NO2

- )

20 80% of Heterotrophic Bacteria
Recovered 
Alkalinity
(HCO3 

-)

Basic Sanitary Wastewater Treatment
Water Arabia 2013

92



Denitrification

2 - 6 Q ML Recycle

Nitrate (NO3) + Heterotrophs + Carbon N2 (Gas)

Settled 
Sewage

FSTAerobicQ Final 

2 6 Q ML Recycle

FSTAerobic     Q
Effluent

Q RAS

BOD 15mg/L, COD 50mg/L, SS 15mg/L, Amm. N <1mg/L, 
TN <10mg/L, No TP reduction

Multiple Reactors, Larger Volume

g

Basic Sanitary Wastewater Treatment
Water Arabia 2013

93



Total Phosphorus Removal

PAO + Carbon P release

PAO + O2 Enhanced P uptake
1Q

Settled 

3-6Q ML Recycle1Q ML Recycle

Sewage

FSTAerobic     Q Final 

Effluent
Anoxic

Q RAS

BOD 10mg/L, COD 30mg/L, SS 10mg/L, Amm. N <1mg/L, TN <10mg/L, 
TP 0.5 – 1.5mg/Lg

Basic Sanitary Wastewater Treatment
Water Arabia 2013

94



Advanced Activated Sludge Processes

95Basic Sanitary Wastewater Treatment
Water Arabia 2013



Sequencing Batch Reactor

Basic Sanitary Wastewater Treatment
Water Arabia 2013

96



Sequencing Batch Reactor

Basin Configuration

Basic Sanitary Wastewater Treatment